CLARKE

Ultra Speed®

Burnisher

120V & 230V
with NEMA Plug

Operator's Manual
Manuel d'utilisation
Libro de Instrucciones

READ THiS BOOK

This book has important information for the use and safe operation of this machine. Failure to read
this book prior to operating or attempting any service or maintenance procedure to your ALTO -
machine could resultin injury to you orto other personnel; damage to the machine orto other property
could occur as well. You must have training in the operation of this machine before using it |f your
operator{s) cannot read this manual, have it explained fully before attempting to operate this
machine,

All directions given in this book are as seen from the operator's position at the rear of the machine.

For new books write to: ALTO U.S.INC., 2100 Highway 265, Springdale, Arkansas 72764.

Form No, 70243A  5/02 CLARKE TECHNOQLOGY . Printed in the U.SA.



Table of Contents

Operator Safety Information ... 5
Features and Specifications..........covi 9
Pad Selection Chart ..o 9
120 Volt Instructions for Electrical Connection ........................ 12
230 Volt Instructions for Electrical Connection ........................ 14
How to Prepare Machine for Operation ... 16
How to Operate the Machine .......... e 18
How to Correct Problems inthe Machine..............ococvniinn. 22

Section Il - Parts and Service Manual

MaiNtenNanCe ......cccciii e 26
AssemblY Drawing ..o 30

Assembly Parts List ... 31
Electrical Schematic .........ccccoii 32
Motor Drawing and Parts List ..., 33

Page

.2.

CLARKE TECHNCLOGY Operator's Manual - Ultra Speed Burnisher



2 Saque la tapa.

3. Quite los dos tornillos de sujecion del
fiador circular de las escobillas.

4. Libere los resories y saque las escobillas de

- sus sopories. No desconecte {as escobillas.

5, Gire el portadisco y inspeccione la parte del
colector en contacto con ias escobillas,

8. Entregue la maquina a un centro técnico

aulorizado Clarke Technology si notaunade
las siguientes situaciones:

1.}  Senota pequefios agujeros en {a superficie
del colector. Véase figura 8 A.

2) Coloracidndesigual : el color del contorno
del colector debe ser uniformemente pardo
oscuro. Sl nola zonas limpias y zonas muy
ascuras, hay un problema. Véase figura 8 B,

3) Demasiado mica: el aislante en mica debe
ser menos alto que las hojas del colector.,
Véase figura 8 C.

7. Cambie las cualro escohillas de carbén st una
de las escobillas es mas corta que 1 cm. Para
cambiar {as escobillas de carbdn, siga este
procedimiento:

1.)  Quite los tornillos. Cambie las escobillas.
Cologue de nuevo los torniltos.

2.) Mediante un gancho, mantenga elresorie
apartado. Instale la escobilla enlaranura.
Deje el resorte ponerse de nuevoe en su
sitio al extramo de la escobilla. El hilo no
puede estorbar et movimiento de la
escobilla en su soporte.

3.) Coloque de nuevo la tapa del motor.

Rectificador

Cuando ha ajustado correctamente la presion del
disco, si el térmico sigue accionandose vy si el motor
no funciona a su velocidad normal, se puede que el
rectificador esté dafado. Ental caso, eniregue fa
maquina a un ceniro técnico autorizado Clarke Tech-
nology para cambiar el rectificador.

2. Deposerle couvercle,

3.  Enleverles deux vis de fixation du garant
circulaire des balais,

4, Relacher les ressorts et sortir les balais de leur
support. Ne pas déconnecter les balais.

5. Tournerle porte-disaue el inspecter la partie du
collecteur qui est en contact avec les balais,

6.  Confierla machine & un centre lechnique agreé
Clarke Technology si une des conditions
suivantes se présente;

1.) Présence de petits trous a la surface du
collecteur. Voir figure 9 A.

2.) Coloration inégale : il faut que la couleur dy
pourtour du collecteur soit uniformément
brun foncé. Des zones propres et des
zones trés foncées indiquent gu'ily a un
probleme. Voir figure 9 B,

3). Tropde mica:la hauteur de I'isclant en
mica doit &tre inférieure & celle des lames
du collecteur, Voir figure 9 C.

7.  Remplacer les quatre balais de carbone sila
fongueur d'un des balais estinférieure 4 1 cm.
Pour remplaceries balais de carbone, procéder
comme suit: :

1.) Enleverles vis. Remplacerles balais.
Replacerlavis.

2} Al'aide d'un crochet, maintenir le ressort
écarlé. Installer le balai dans ['encoche.
Laisser le ressort revenir en place 4
l'extremité du balai. Le fil ne doit pas
entraverle mouvementdu balaidansson
support.

3) Replacerle couvercle dumoteur,

Redresseur

Aprés réglage correc! de la pression du disque, sile
thermique continue a déclencher et que le moteurne
tourne pas a sa vitesse normale, il se peut que le
redresseur soit endommagé. Dans ce cas, confier la
machine & un centre lechnique agréé Clarke Technol-
ogy, oll le redresseur sera remplaceé.

[}Ty - Swef

CLARKE TECHNOLOGY Operator's Manual - Ultra Speed Burnisher

NIEh S INEE 18] page 29 -

i

~ 7



CLARKE TECHNCLOGY Uitra Speed Burnisher
Assembly Parts List 5/02¢

1 \—

v -
g2~ [y
>

Page

« 30 -

CLARKE TECHNGLOGY Operator's Manual

- Ultra Speed Burnisher



CLARKE TECHNOLOGY Ultra Speed Burnisher
Assembly Parts List 5/02¢

Ref| Part No.| Description Qty
1 | 85383A Screw, 10-32 x % 7
2 | 50779A Handle, Front 1
3 | 50820A Spring, Extension 2
4 | 50798A Lever, Swilch 2
5 | 650780A Handle, Rear 1
6 | 50821A Spring, Compression 1
7 | 962957 Screw 2
8 | 920722 Nut, 10-32 ESNA 7
2 | 50806A Button, interlock 1

10 | 40109A Switch 1

11 | 507994 Intedock, Main 1

13 | 962065 Screw, 8-32 x A PH ST 2

14 | 980621 Washer, #3 Star 2

16 | 40180A Cord, 14/3 STWA 75 K. 1

17

18 | 68771B Handie ]

19 | 59088C Support, Handle RS 1

20 | 920296 Nuf, 10-24 Lock 1

21 | 920349 Nuf, %4-20 Lock 10

22 | 980651 Washer, /15 Flat 4

24 | 60479A Support, Handle Lock LS 1

25 | B78B57A Spacer 4

27 | 31405A Cup, Spring 1

28 | H8GEHA Spring, Handle Lock 1

29 | 66527A Pin, Handle Lock 1

30 | 51525A Bushing, Handle Spring 1

31 | B1217A Nuf, %-20 x.218H 1

32 | 50716A Bag, Dust 6

33 | 86109A Screw, %-20 x 1% SH 4

34 | 80012A Bolt, Shoulder %15 x 1% 2

35 | 51609A Bumper, Rear 2

36 | 85383A Screw, 10-32 x % PH 8

37 | 68770B Frame, Handle/Dust Bag 1

38 | 85604A Screw, 10-32 x 7s PN HD 1

39 | 952454 Screw, %4-20 x 1 SH 4

40 | 59931A Wheel 2

41 | 920346 Nul, Push 2

42 | 54358A Gasket 1

43 | 980581 Washer, Wave 2

44 | 60148A Axle 1

45 | 250058 Frame, Main 1

46 | 14702A Guide, Asm. Skirt w/Rivauts 1

47 | bB925A Pad Driver (includes 48-54 & 58) 1

48 | 37402A Plug {w/47) (8)

49 | 37801A Riser (Pad Driver) {wi47) (1

50 | 32510A Facing {w/47) IS

51 | 35601A Insert w/Screw (w/47} (8}

52 i 32510A Retainer, Facing (w/47} H

53 1 962981 Screw, 10 x s PN*ST (w/47) (8)

54 | 57369A Base, Retainer {w/47) {1}

55 | 50836A Refainer 1

56 : 962714 Screw, % =18 x % HH 1

57 | 56934A Pad, Aqua Buffer 1

58 | 57370A Retainer, Pad (w/47) (1}

59 | 50131A Axle Kit 1

60 | 59932A Caster 1

614 60273A | Yoke Asm. 1

62 | 920112 Nut, 6-32 (US 2000 only) 3

63 : 51515A Bushing, Botlom 1

64 | 58684A Spring 1

65 | 51169A Bearing 1

Ref | Part No.| Description ty
66 52043A Cap, Screw 1
67 87201A | Washer, #6 Inf. Star 2
68 962738 Screw, 6-32 x 3/ (US 1500) ) 1
85413A | Screw, 6-32 x ¥4 (US 2000, 2500) 1
69 g77211 Retainer, Bumper 7
70 962974 Screw, 10-24 x 1 PH 2
71 962709 Screw, 10-24 x /s 1
72 31231B Bumper 1
73 962968 Screw, 10-24 x ¥4 PH 4
74 54723A Rivaut [¢]
75 962244 Screw ¥ -16 % ¥ HH 4
76 170883 Washer, ¥s Lock 4
774 | 170860 | Washer, 3 Flat 4
78 77378A | Label, Clarke Technology 2
79 RBE88A Qpring 1
80 58033A Screw, Adjustment 1
81
82 | 57110A | Cap,Plug >
g3 915044 Key, Motor Shaft {(w/91) 1
84 564594 Strain Relief 4 NPT 1
85 920722 NUL, 10-32 Lock
86 980982 Washer, #10 Flat 3
87 41410A | Circuit Breaker, 20A (120V) 1
41409A Circuil Breaker, 10A (230V) 1
38 40214A Meter, {120V} 1
4024 BA Meler—{236V3 3
89 420056 Mut, 6-32 Lock 4
o1 45026A Motor, 1500 120V 1
44712A Motor, 2000 120V 1
45025A | Motor, 2500 120v| Includes 1
45028A | Motor, 1500 230v| 83 1
45029A Motor, 2000 230V 1
45030A, Motor,. 2500230V 1
82 77206A Label, Brush Light 1
a3 32351A Cover, Motor 1
94 80201A Clip, Brush Light 1
85 342594 Light, Brush Wear (120V) 1
34261A Light, Brush Wear (230V) i
96 627561 Strain Relief 2
Vi 477044 | Terminal, 14 GAEIEQD 2
a8 85313C Screw, 6-32 x 1" 2
a9 626498 Cover, Electrical 1
- 100 | 626488 Cover, Filter 1
101 | 55708A Laich Cover 1
102 962342 Screw 3
103 | 10084A Cord, Asm., Interconnect 1
104 | 8Q033A Boli, Carriage %-20x 8 1
105 | 65620A. | Lever, Handle Release 1
106 | 80034A Boli, Shoulder % x 1% 1
108 Z3TA Label -ALTO 1
109 | 12208A Caster Asm. 1
110 38237A Skirt 1
111 | 58977A Transformer, Meler 1
112 | 85381A Screw é4
113 | A7R19A Washar_Nylon 1
114 | 980982 Washer, #10 Plated 1
115 | 962793 Screw, #10-24 x %4 1
116 | 70035BA Label US1500 1
70036A Label US 2000 ]
70037A Label US 2500 1
117 1 1706886 Locknui 1

NOTE:9 indicates a change has been made since the last publication of this manual.

Y213 B

CLARKE TECHNOLOGY Operator's Manual - Ultra Speed Burnisher

Page .31 -




CLARKE TECHNOLQGY Ultra Speed Burnisher
Electrical Schematic 120 & 230 Volts 11/00

1
S
T
mmgl—
e =
rul o
m=Z<3
o
Q
l_A
Q
=
Z| =
o 50 & L
o mi &
&
D= O
hZJLL
50‘:%} 3 ‘L—hl
L:l—..l%< C y_lt
=OE )
v
|
T2
H !
e ¢
3% (
L3
&
Gm s
’__
S
i
=
=
S
I._
E N x| Zl T
o oy o] =
Q
20
)
il ¢ [}
. L
o -
%g [: ] >
0w "_il'
Z|
. el T
Lguca m| | =
e .
oo
2
>

Page -32 - . CLARKE TECHNOLOGY Ogperator's Manual - Ultra Speed Burnisher



CLARKE TECHNOLOGY Ultra Speed Burnisher

Motor Drawing and Parts List 1/02

(Motor PN's 44712A, 45025A, 45026A, 45028A, 45029A and 45030A)

Ref | Part No,| Description ty
1 50717A | Thru-Bolt 2
2 52045A | Commutator Bracket 1

i 3 |56282A | HexNut 1
4 | 912287 | Reclifier(120V) 1
4 46105A | Redctifier (230V)
5 962054 | Screw 1
6* | 448396 | Spring 4
7* | 51405A | Brush Assembly (120V) 4
40819A | Brush Assembly (230V) 4
8* | 51435A | BrushBoard Assembly (120V) 1
40411A | Brush Board Assembly (230V) 1
9 962730 | Screw - Brush Board 4

1 58057A | StatorFrame i

12 902547 | Bearing-Upper 1

13 | 50134A | Armature 120V - 1500 rpm 1

50135A | Armature 120V-2000 rpm 1
5M36A | Armature 120V - 2500 rpm 1
50M37A | Ammature 230V - 1800 rpm 1
50138A_{_ Armature 230V - 2000 rpm 1
50r138A { Armalure 230V - 2500 rpmn 1

15 902550 | Bearing - Lower 1

16 53528A | Bottom EndPlate 1

17 980076 | Wave Washer 1

18 56646A | Lead Assembly 1

19* | 69606A | Varistor {(120\) 1

58607A | Varistor (230V) 1

20" | 65647A | Yellowlead 1

21* | 5564BA | Redlead 1

22 831102 | StrainRelief 1

23 58056A | StrainRelief 1

24 52046A | Commutator Brackel w/ Redlifier 1

@ﬁmu

e

* (#8 includes #'s 6, 7, 19, 20 and 21)

MOTOR SCHEMATIC
BLK )
~
\ GRN AN
p /WHT -l— <j/+
YEL |RED
: 8RN
(AR}
V
- BLU

CLARKE TECHNOLOGY Operator's Manual - Ultra Speed Burnisher

Page -33.




CLARKE TECHNOLOGY Ultra Speed Burnisher
European Handle Assembly Drawing 8/98

Page -32- CLARKE TECHNOLOGY Operator's Manual - Uitra Speed Burnisher



CLARKE TECHNOLOGY Ultra Speed Burnisher
Assembly Parts List 10/99

Ref |PartNo. | Description Qty )
1A | 70035A Labal, Ultra Speed Bumisher, 1500 1 Ref [PartNo. Description Qiy
1B | 7O036A Label, U.S. Burnisher 2000 1 &9 967981 Screw, 10 xS PN'ST 8
1C | 700374 Label 1.5, Buml?h'er 2500 H 704 | 67369A | Lack, Pad (included w83} 1
2 245208 Housing, Front Swilch 1 712 | 50836A Relainer 1
_3 |54508A | Grp,Black S S-S LI [NV SN
4 |e62704 Scrow, 10-24 % 1 PH i 79 | 962714 | Scrow, e -18 ¥ % [
51930982 Washer, #10 Flal 3 74 | 56934A | Pad, Aqua Buifer |
G |508204 Snacer ) . 1 75 | 599324 1 Caster oy
7 1445174 Lever, Swilch P2 76 50139A | Axle Kit tod
81825189 PmYuxl iz 771 B9405A_|_Yoke.... [
9 [920205 | Mut, 10-24 Lock " 76 | 52043A | Cap, Scee Ty
10 }30117A | Adoplor, Switch o 79 | 51515A | Bushing, Boltom Lo
1 {87023A Washer, #4 Flat b3 80 51169A | Bearag o
g g?gﬁ;ﬁ gpri;:g N } t 81 | 58684A | Spring P
1 yshin on b i
T AR e ot Soiich T B o ey S T =5
15 1445178 | Label, tnteriock 1 O s | ane oo x v P
, i asher, Iy
16 | 862487 Screw, ¥-20 X % FilH 5t. "5 35 | 980629 | Washer, i Flat T4
17 'B7303A Was'hcr, ‘/. CS Star ; 1 86 . 677211 Retziner, Bumper 7
18 _|467504 | Slrain Relief . LI 87! 962074 | Screw. 10-24x 1PH_ -
19 1911690 | Switch .1 88 | 962087 | Screw, 10-24 x ¥ 4
20 | 58665A Spring, Interlock 1 89 3§231B Bumper 1
21 448673 Inlerlock o 90 | 952968 | Screw, 10-24 x % PH .2
;g ;ggggg Séac“:ﬂ fgwslfh ; ; 91¢ | 12206A | Caster Asm (includes 92,93,94,95) | 1
KA Jolr asher, #6 slar oA 92 1 sB6ASA | Sprdng ... . - S
24 Tog2080 | Screw, 6-327 x 1 PH ST [ 2 93 58033A Screw, f\dmstmem o1
25 (980621 Washer, #8 Star C2 ad 5TTHIA Ring, Snap Coq
26 |911389 Terminal, 14 GANiFlag ! 95 ! 57110A | Cap.Plug 1
27 | 170887 Terminal, 14 GA #10 Ring : 4 96 5B459A Steain Reliel, Y% NPT i
28 962065 Screw, 8-32 x A PH 5T bz _a7. | 85604A 1. Screw, 10.32x s PN HD ,
29 j41963A Cord, Asm., Interconnect . 1 a8 920722 NUt, 10-32 Lock
30 (68VTIA Handle Pt g9 | 41410A | Circuit Breaker, 20A (120V) i1
3t 1422058 Cord, 1413 STWA 75" ot 41409A | Circuit Breaker, 10A {230V) o
32 |BOO3JA Boll, Camage %20 x 8 1 100 | 40214A | Meter, (120V) ot
33 1690888 | SupporiHandleRS 3 1 L a0215A | Meter 230V R
34 1656204 Lever, Handie Release 1 101 | 920056 Nut, 6-32 Lock ! &
35 | 77371A Label, ALTO (2.75) ' 1 10241 915044 | Key, Molor Shaft {lncluded wi104} | !
38 | B80034A olt, Shoulder % x 1% . L 103 | 77378A | Label, Clarke Technology {.657) i o2
37 ;920349 Nut, %-20 Lock o1 104 : 45026B_i_ Molor, 1500 120V 50/60Hz ot
38 ;980651 | Washer,Flal M T 447128” | Molar, 2000 120V 50/60HZ " Yo
39 185313C Screw, 6-32 x e RH ST 3 . 450258 Motar, 2500 120V 50/60Hz | nciudes | 1
400 {87201A | Washer, #6 Int. Star D2 450288 ' Molor, 1500 230V 50/60Hz - !
41 ;682618 Support, Handle Lock LS oo 450208 | Motor, 2000 230V BO/60HZ ¢ §
42 | 67857A Spacer po4 ! 450308 ! Molor, 2500 230V 50/60Hz 1
43 (66686A | PhteWear IR 105_._77208A_]_ Label, Brush Light __ _ L
44 1 31405A Cup, spring i 1 108 ! .
45 158685A Spring, Handte Lock . 107 ., 32351A | Cover, Motor 1
46 166527A Pin, HandleLock i1 108 | 80201A | Clip, Brush Uight ro 1
47 [51525A Bushing, Handie’Spnng i1 109 - 34259A | Light, 120V Brush Wear .t
48 |B5383A | Screw, 10-32 x % PH i .8 i 34261A | Light, 230V Brush Wear A |
49 'IS!GOQA “Bumper, Rear T2 116 SBOTTA | Transformer, Metes 1
50 ISOGIZA Bol, Shoulder *hs x 1% 2 111 626498 | Cover, Elecincal g
51 '68770B ' Frame, Handle/Dusl Bag 1 112 962980 | Screw, 632 x 7 6
52 |86109A | Screw, %-20 x 1% SH 4 113 627561 * Stain Reliel 2
53__|50716A_  ; Bag, Dust _ . 6 114 __ 477Z01A | Teoninal 14 GAFIFQD 4H
54 %962454 Screw, %20 x 1 SH o4 115 628488 Cover, Filter (N
§5 [59931A | Wheel ;2 116 I 55708A | Latch Cover p !
56 | 920346 Nut, Push P2 118 | 962738 | Screw, 6-32 x % (US 1500) ot
57 1980661 Washer, Wave .2 ' 85413A | Screw, 632 x i (US 2000, 2500) | !
58 |BO14BA | Axle . ... ST B B 119 | 920112 | Mut 6:32 (1iS.2000 anty) 3
59 | 259058 Frame, Main ! 1204 57370A . Retainer, Pad {included wi63) o
60 |54358A Gaskel ! 121+ 81247A | Nut, %4-20 x.218H 1
61 [3B237A Skirt ! 122. 42705A  Filler {CE only} i
62 |14702A | Guide, Asm. SKirt wiRvnuts 1 123 61629A ; Brackel {CE only) oot
63 _i56925A | PadDriver b 124
g4 | 37402A Plug 8 125  68547A | Spring, Adaptor Return Co
65 | 37601A Riser (Pad Oriver) { 126 B9914A i Brackel, Spring Suppon o1
B6 | 32510A Facing 1 {27 770408 , Label, Motor Black !
67 ;3IB601A insent w/Screw 8 —
68 - 32510A Retainer, Facing } MOTE: @indicates a change has been made
since Iast pubhcanon of Ihfs manuai
CLARKE TECHNOLOGY Opcratofs Manuai Ultra Spccd Bumisher Page -31-



